Wet Air Stone Saw

ng Parts No. Description I?\?gx Parts No. Description
1 5M-130W01 Motor Housing 22 | 5M-130W22 Connect
2 5M-130W02 Handle 23 | 5N-130W23 Spray Head
3 30102 Spring Pin (3x24) | 24 | 5M-130W24 Ball Valve
4 30104-18 Throttle Lever 25 | BN-130W25 Rear Flange
5 | 5M-130W05 Valve Stem 26 | 5N-130W26 Front Flange
6 | OR00200100 | O-Ring ex1) | 27 | sm-130w27 Nut (5/16-24)
7 5M-130W07 Screw(2) (M5x10) | 28 | 5M-130W33 Screw(5) (M4x20)
8 5M-130W08 Spring 29 | 5M-130W29 Tube Fittings
9 5M-130W09 Rear Cover 30 | 5M-130W30 Guard
10 | 5M-130W10 Valve Plug 31 75-725145 Rubber Spacer
11 | 5M-130W11 Gasket 32 | 5D-6410R54 Steel Ball (10mm)
12 | 5M-130W12 Spacer 33 | 706109 O-Ring (14x1.8)
13 | 5SM-130W13 Gasket 34 | 40317 Spring Pin (3x16)
14 | 5M-130W14 Rear End Plate 35 | 63062 Spring Pin (3x6)
15 | 5SM-130W15 Rotor 36 | 0206013 Ball Bearing (62922)
16 | 5SM-130W16 Blade (6) 37 | 0600377 Ball Bearing (6003zz)
17 | 5SM-130W34 Screw(4) (M5x20) | 38 | OR01608204 O-Ring (16.8x2.4)
18 | 5SM-130W18 Cylinder 39 | AS000165 Screw(3) (M3x4)
19 | 5M-130W19 Front End Plate *40 | 5N-130W35 Getter Blade (127x22mm)
20 | 5M-130wW20 Screw(2) (M5x8) | 41 5M-130W31 Spanner (19mm)
21 | 5SM-130W21 Steel Plate 42 | 5M-130W32 Spanner (15mm)

*Optional parts
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